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Denosumab 
 

 

Override(s) Approval Duration 

Prior Authorization 
Quantity Limit 

1 year 

 

Medications Quantity Limit 

Prolia (denosumab) 60 mg/1 mL prefilled 
syringe 

60 mg (1 prefilled syringe) every 6 months 

Jubbonti (denosumab-bbdz) 60 mg/1 mL 
prefilled syringe 

60 mg (1 prefilled syringe) every 6 months 

Ospomyv (denosumab-dssb) 60 mg/1 mL 
prefilled syringe 

60 mg (1 prefilled syringe) every 6 months 

Stoboclo (denosumab-bmwo)  60 mg/mL 
prefilled syringe 

 60 mg (1 prefilled syringe) every 6 months 

Xgeva (denosumab) subcutaneous solution 
120 mg/1.7mL (70 mg/mL) vial* 

1 vial per 28 days 

Osenvelt (denosumab-bmwo) 120 mg/1.7 
mL vial* 

1 vial per 28 days 

Wyost (denosumab-bbdz) 120 mg/1.7 mL 
vial* 

1 vial per 28 days 

Xbryk (denosumab-dssb) 120 mg/1.7 mL 
vial* 

1 vial per 28 days 

 
*Requests for increased quantities may be approved for one (1) month, only during the 
first month of therapy for two (2) additional 120 mg doses for the diagnosis of Giant Cell 
Tumor of Bone or Hypercalcemia of Malignancy 
 
 
APPROVAL CRITERIA  
 

Xgeva (denosumab); Wyost (denosumab-bbdz); Osenvelt (denosumab-bmwo); Xbryk 
(denosumab-dssb) 

 
Requests for Xgeva (denosumab), Wyost (denosumab-bbdz); Osenvelt (denosumab-bmwo); 
Xbryk (denosumab-dssb) may be approved when the following criteria are met: 
 

I. Individual is 18 years of age or older; AND 
II. Individual is using for the prevention of skeletal-related events with one of the following 

conditions:  
A. Multiple myeloma; OR  
B. Bone metastases from solid tumor other than prostate cancer ; OR 
C. Bone metastases from castration resistant/recurrent prostate cancer;  

 
  OR 
III. Individual is 18 years of age or older; AND 
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IV. Individual is using for the treatment of hypercalcemia of malignancy [defined as an 
albumin-corrected serum calcium level greater than 12.5 mg/dL (3.1 mmol/L)] and is   
refractory to recent (within last 30 days) treatment with intravenous bisphosphonate 
therapy (for example, pamidronate or zoledronic acid); 

 
 OR 

V. Individual is using for the treatment of localized or metastatic giant cell tumor of the bone 
(GCTB) that is unresectable or where surgical resection is likely to result in severe 
morbidity when either or the following criteria below are met: 

A. Individual is 18 years of age or older; OR 
B. Individual is a skeletally mature adolescents [defined by at least one mature long 

bone (for example; closed epiphyseal growth plate of the humerus)]. 
 
 

Prolia (denosumab); Jubbonti (denosumab-bbdz); Ospomyv (denosumab-dssb); 
Stoboclo (denosumab-bmwo) 
 
Initial requests for Prolia (denosumab), Jubbonti (denosumab-bbdz), Ospomyv (denosumab-
dssb), Stoboclo (denosumab-bmwo) may be approved when the following criteria are met:  
 

I. Individual is a male or postmenopausal female with a diagnosis of osteoporosis (defined 
as a bone mineral density (BMD) T-score in the spine, femoral neck, total hip or distal 1/3 
of the radius of less than or equal to -2.5 as compared to a young-adult reference 
population); AND 

II. Individual has had at least one osteoporotic (minimal trauma) fracture; OR 
III. Individual has two or more risk factors for osteoporotic fracture; OR 
IV. Individual has failed, is intolerant to or has a medical contraindication to other available 

osteoporosis therapies (for example, bisphosphonates); 
 
OR 

V. Individual is a male or postmenopausal female with a diagnosis of osteoporosis based on 
history of at least one low trauma fracture (fragility fracture); 

 
OR 
VI. Individual has glucocorticoid-induced osteoporosis (defined as a bone mineral density 

(BMD) T-score in the spine, femoral neck, total hip or distal 1/3 of the radius of less than 
or equal to -2.5 as compared to a young-adult reference population OR a clinical 
diagnosis based on history of a low trauma fracture (fragility fracture)) and is initiating or 
continuing systemic glucocorticoids in a daily dosage equivalent to 7.5mg or greater of 
prednisone and expected to remain on glucocorticoids for a least 6 months;  
AND 

VII. Individual has had at least one osteoporotic (minimal trauma) fracture; OR 
VIII. Individual has two or more risk factors for osteoporotic fracture; OR 

IX. Individual has failed, is intolerant to or has a medical contraindication to other available 
osteoporosis therapies (for example, bisphosphonates); 

 
OR 

X. Individual is a postmenopausal (natural or induced) female receiving adjuvant aromatase 
inhibitor therapy for treatment of breast cancer; 
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OR 
XI. Individual is a male receiving androgen deprivation therapy for non-metastatic prostate 

cancer; AND  
XII. Individual has had at least one osteoporotic (minimal trauma) fracture; OR 

XIII. Individual has one or more additional risk factors for osteoporotic fracture.  
 
Continuation request for Prolia (denosumab) ,Jubbonti (denosumab-bbdz), Ospomyv 
(denosumab-dssb), Stoboclo (denosumab-bmwo)  may be approved if the following criterion is 
met: 
 

I. There is clinically significant response to therapy (including but not limited to confirmation 
of no new fractures or reduction of fractures, or no worsening vertebral fractures, or no 
clinically significant adverse reaction); AND 

II. If individual has been on therapy ≥ 24 months of treatment, a repeat BMD demonstrates 
a stable or increase in BMD. 

 
Request for denosumab agents (Prolia, Jubbonti, Osenvelt, Ospomyv, Stoboclo, Xgeva, Xbryk, 
Wyost) may not be approved when the above criteria are not met and for all other indications.  
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Federal and state laws or requirements, contract language, and Plan utilization management programs or polices may take 
precedence over the application of this clinical criteria. 
 
No part of this publication may be reproduced, stored in a retrieval system or transmitted, in any form or by any means, 
electronic, mechanical, photocopying, or otherwise, without permission from the health plan. 

 


